

療法名	薬剤	投与量	投与時間	施行日	投与間隔	催吐リスク
AC	アドリアシン	60mg/m ²	15分	d1	21日	高
	エンドキサン	600mg/m ²	30分	d1		
Bmab+PTX	アバスタチン	10mg/kg	初回 90分 2回目 60分	d1,15	28日	軽
	パクリタキセル	90mg/m ²	1時間	d1,8,15		
DTX	ドセタキセル	60mg/m ²	1時間	d1	21日	軽
EC	エピルピシン	90mg/m ²	全開	d1	21日	高
	エンドキサン	600mg/m ²	30分	d1		
GEM	ゲムシタビン	1250mg/m ²	30分	d1,8	21日	軽
wPTX	パクリタキセル	80mg/m ²	1時間	d1	7日(12回まで)	軽
TC	ドセタキセル	75mg/m ²	1時間	d1	21日	中
	エンドキサン	600mg/m ²	30分	d1		
VNR	ロゼウス	25mg/m ²	5分	d1,8	21日	-
nab-PTX(A法)	アブラキサン	260mg/m ²	30分	d1	21日	軽
HAL	ハラヴェン	1.4mg/m ²	5分	d1,8	21日	軽
HER+DTX	ハーセプチン	初回 8mg/kg 2回目以降 6mg/kg	初回 90分 2回目以降30分	d1	21日	軽
	ドセタキセル	75mg/m ²	1時間	d1		
HER+DTX+CBDCA	ハーセプチン	初回 8mg/kg 2回目以降 6mg/kg	初回 90分 2回目以降30分	d1	21日	高
	ドセタキセル	75mg/m ²	1時間	d1		
	カルボプラチン	AUC 6	1時間	d1		
HER+HAL	ハーセプチン	初回 8mg/kg 2回目以降 6mg/kg	初回 90分 2回目以降30分	d1	21日	軽
	ハラヴェン	1.4mg/m ²	5分	d1,8		
フェスゴ+DTX	フェスゴ	初回 IN 2回目以降 MA	初回 8分 2回目以降 5分	d1	21日	軽
	ドセタキセル	75mg/m ²	1時間	d1		
フェスゴ+HAL	フェスゴ	初回 IN 2回目以降 MA	初回 8分 2回目以降 5分	d1	21日	軽
	ハラヴェン	1.4mg/m ²	5分	d1,8		
フェスゴ+PTX	フェスゴ	初回 IN 2回目以降 MA	初回 8分 2回目以降 5分	d1	21日	軽
	パクリタキセル	80mg/m ²	1時間	d1,8,15		
HER+TC	ハーセプチン	初回 8mg/kg 2回目以降 6mg/kg	初回 90分 2回目以降30分	d1	21日	中
	ドセタキセル	75mg/m ²	1時間	d1		
	エンドキサン	600mg/m ²	30分	d1		
HER(B法)	ハーセプチン	初回 8mg/kg 2回目以降 6mg/kg	初回 90分 2回目以降30分	d1	21日	-
エンハーツ	エンハーツ	5.4mg/kg	初回 90分 2回目以降30分	d1	21日	高
カドサイラ	カドサイラ	3.6mg/kg	初回 90分 2回目以降30分	d1	21日	軽
キイトルーダ MSI-High	キイトルーダ	200mg/body 400mg/body	30分	d1	21日 42日	-
キイトルーダ+CBDCA+GEM	キイトルーダ	200mg/body	30分	d1	21日	中
	ゲムシタビン	1000mg/m ²	30分	d1,8		
キイトルーダ+PTX(3w)	キイトルーダ	200mg/body	30分	d1	21日	軽
	パクリタキセル	90mg/m ²	1時間	d1,8,15	28日	
キイトルーダ+PTX(6w)	キイトルーダ	400mg/body	30分	d1	42日	軽
	パクリタキセル	90mg/m ²	1時間	d1,8,15	28日	
キイトルーダ+nab-PTX(3w)	キイトルーダ	200mg/body	30分	d1	21日	軽
	アブラキサン	100mg/m ²	30分	d1,8,15	28日	
キイトルーダ+nab-PTX(6w)	キイトルーダ	400mg/body	30分	d1	42日	軽
	アブラキサン	100mg/m ²	30分	d1,8,15	28日	
テセントリク+nab-PTX	テセントリク	840mg/body	1時間	d1,15	28日	軽
	アブラキサン	100mg/m ²	30分	d1,8,15		